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Fig. 4. Effect of normalizing temperature on
properties of 850°C hot drawn tubes
(Charpy specimen had a 5mm width). )
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Table 1. Relation between precooling tem-
perature and test results (Specimens
tested at —70°C)..

Precooling 0

Test result O|0ojl0l® & & & ®

[Note] O: No breaking (no cracking)

: - @: No breaking (a crack stopped on
~ a plate)
Breaking

Testing temp. —60°C

Testing temp. —70°C’
Right side : Standard specimen
~Left side : Low-temperature weld specimen

Photo. 1. Comparision between a standard
' specimen and a special specimen.
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"Table 2. Effect of impact energy and plate width.
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Table 1. Chemical composition of steels tested. !
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' , Chemical composition (%) '

Steel No. ’ . : : '
e | s Mo | P | s Ni- Cr Mo Ti Al

KX-N5 0°21 | 027 0°82 | 0°007 | 0°012 0°03 1°80 0°54 2°7 0°05
7 N8, 027 0°31 074 0°006 0°011 3°47 1°26 0°24 2°98 1°13
-# . N9 0024 028 | - 0°75 0°008 0°011 3°50 125 - 0°29 2°82. 0°14
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